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Test location

Company name  Nemko S.p.A

Address Via del Carroccio, 4
City Biassono

Province MB

Postal code 20053

Country Italy

Telephone +1 514 694 2684
Facsimile +1 514 694 3528
Toll free +1 800 563 6336
Website www.nemko.com
Site number 682159

Throughout this report point is used as decimal separator.

Limits of responsibility

Note that the results contained in this report relate only to the items tested and were obtained in the period between the date of initial receipt of samples
and the date of issue of the report.

This test report has been completed in accordance with the requirements of ISO/IEC 17025. All results contain in this report are within Nemko S.p.A.. ISO/IEC
17025 accreditation.

Copyright notification

This test report may not be partially reproduced, except with the prior written permission of Nemko Spa. The test report merely corresponds to the tested
sample. The phase of sampling / collection of equipment under test is carried out by the customer
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Section1. Report summary

Applicant and manufacturer

Company name Tattile Srl

Address Via Gaetano Donizetti 1

25030 Mairano (BS) Italia

Test specifications
FCC 47 CFR Part 15.247 Operation in the 902-928 MHz, 2400-2483.5 MHz, and 5725-5850 MHz
Test method
ANSI C63.10-2015 American National Standard of procedure for Compliance Testing of Unlicensed Wireless Devices

Statement of compliance

In the configuration tested, the EUT was found compliant.

Testing was performed against all relevant requirements of the test standard except as noted in section 1.5 below. Results obtained indicate that the
product under test complies in full with the requirements tested. The test results relate only to the items tested.

See “Summary of test results” for full details.

Exclusions

As per customer’s quotation, this report is for verification purpose of Class | permissive change; only output power and spurious emissions tests have
been assessed, all other tests were excluded from the scope of this report.

Test report revision history

Revision # Details of changes made to test report
TRF Original report issued
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Section 2. Summary of test results
FCC Part 15 Subpart C, §15.247, test results for DTS
Part Test description Verdict

§15.247(a)(2) Minimum 6 dB bandwidth Pass
§15.247(b)(3) Maximum peak output power in the 902-928 MHz, 2400-2483.5 MHz, and 5725-5850 MHz bands Pass
§15.247(c)(1) Fixed point-to-point operation with directional antenna gains greater than 6 dBi Not applicable
§15.247(c)(2) Transmitters operating in the 2400-2483.5 MHz band that emit multiple directional beams Not applicable
§15.247(d) Spurious emissions Pass
§15.247(e) Power spectral density Pass
§15.247(f) Time of occupancy for hybrid systems Not applicable
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Sample information

Receipt date

EUT information

October 1, 2019

Product name
Model

Part number
Revision

Serial number
Operating band
Operating frequency
Modulation

Channel bandwidth

Power requirements
Emission designator

Antenna information

EUT (front)

Automatic Number Plate Reader
FO1872 VEGA 1 SHORT

1801002933

WLAN 2.4 GHz —2.4835 GHz

WLAN 2.4 GHz —2.4835 GHz

CCK/OFDM

20 MHz (b-mode)

22 MHz (g/n mode)

24 Vdc

F1D

The WIFI module uses an integrated antenna

The GPS uses an antenna embedded in the radio module
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Product description and theory of operation
Automatic Number Plate Recognition system (2 image sensor, OCR and Context)
Option mounted: GPS and WiFi.
Description Productor, code Antenna
WiFi SiliconLab (ex Bluegiga), WF111-E-\V1 MOLEX 479500001 (U.FL connector)
(module without antenna, U.FL connector) Internal antenna, U.FL connector not
accessible outside enclosure.
GPS U-blox CAM-M8Q-0 Antenna embedded in the radio module
No antenna connector.
All radio modules are Certified (FCC & RED Directive)

EUT exercise details

EUT was set up to transmit continuously, at full power on WLAN channel. The EUT was controlled and channels selected using a proprietary test software

provided by client.

EUT setup diagram

GPS Number Plate
[EUT] iééﬁ(jame{a l\

F01872 VEGA-1 SHORT Y

RS485 RX terminated 01 H 02H ¥
(220o0hm on PCB) “

=
o 2
5 0 §
nE = WiFi ™.
E o @,
2. T =
1 m \
Jl §
w PCO02
w W 3
x E g
[e] =
E = w i
; Fixture | [ Converter .
Fixture /O Strobe | |485/USB Switch Eth
(24Vdc) (24vde) | | () (230Vac)
Power Supply Eth (SH) I
24Vde i —
—_— USB (4 lines, SH) PCO1
Earth —
SH = Shielded Cable (*) RS485 Not terminated

Report reference 1D:381209-1TRFWL Page 7 of 100



-
S,

e
8

{

I//’f/

N

ACCREDIA §

LAB N° 1244

Nemko

o

(A N
ARG

Number Plate

GPs
[EUT] ﬁiégﬁfamera

F01872 VEGA-1 SHORT

1

RS485 RX terminated 01 H
(2200hm on PCB)

g
oz 2 %,
g 2 c
»E = WiFi
E 2 @
B T :
i N\
2 T
Q_ . I
® ‘3.-1* w pPC02
wn
r= e
[=]
Q & )
_ Fixture || Converter | | Switch Eth
(Fz";'\‘;gi)” Ol Strobe ||485/USB | | PoE +
(24Vdc) | | (%) (230Vac)
Earth Eth (SH)
USB (4 lines, SH) PCO1
L
SH = Shielded Cable (*) RS485 Not terminated
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Modifications incorporated in the EUT

There were no modifications performed to the EUT during this assessment.

Technical judgment

None

Deviations from laboratory tests procedures

No deviations were made from laboratory procedures.
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Section 5. Test conditions

Atmospheric conditions

Temperature 18+33 °C
Relative humidity 30+60 %
Air pressure 980+1060 hPa

When it is impracticable to carry out tests under these conditions, a note to this effect stating the ambient temperature and relative humidity during the
tests shall be recorded and stated.

Power supply range

The normal test voltage for equipment to be connected to the mains shall be the nominal mains voltage. For the purpose of the present document, the
nominal voltage shall be the declared voltage, or any of the declared voltages =5 %, for which the equipment was designed.
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Measurement uncertainty budgets for the tests are detailed below. Measurement uncertainty calculations assume a coverage factor of K = 2 with 95%

certainty.

Table 0-1: Measurement uncertainty

Range and Setup | Measurement
EUt TypR L features Uncertainty oW
Frequency error 0.001 MHz = 40 GHz 0.08 ppm (1)
T 10 kHz + 30 MHz 1.0 dB (1)
RE Out ui: Doiss 30 MHz = 18 GHz 1.5dB (1
p 18 MHz = 40 GHz 3.0dB (1)
Adjacent channel 1 MHz = 18 GHz 16 dB (1)
power
Conducted spurious 10 kHz = 26 GHz 3.0dB (1)
emissions 26 GHz = 40 GHz 45 dB (1)
Intermodulation 1 MHz = 18 GHz 22dB )
attenuation
R 1 MHz = 18 GHz 20ms (1)
frequency behaviour
Atack e —Ppower | .4 iy <18 Gz 25ms (1)
behaviour
AEIESE e 1 MHz = 18 GHz 20ms (1)
frequency behaviour
Release ime —power | 4y, - 48 g1z 25ms o)
behaviour
Transient behaviour of
Conducted | _ the transmitter— 1 MHz = 18 GHz 0.2 kHz ()
Transient frequency
. behaviour
Eratismie Transient behaviour of
the transmitter — 1 MHz = 18 GHz 9% (1)
Power level slope
Frequency deviation -
Maximum pemmissible | 0.001 MHz = 18 GHz 1.3% (1)
frequency deviation
Frequency deviation -
Respons_e of the
AN 0.001 MHz=18GHz |  0.5d8B M
modulation
frequencies above 3
kHz
Dwell time - 3% (1)
Hopping Frequency e
Separation 0.01 MHz = 18 GHz 1% (1)
Occupied Channel .
Bandwidth 0.01 MHz = 18 GHz 2% (1)
Modulation Bandwidth | 0.01 MHz = 18 GHz 2% (1)
Radiated spurious 10 kHz = 26.5 GHz 6.0 dB (1)
Radiated emissions 26 5 GHz = 40 GHz 3.0dB (1)
Effective radiated 10 kHz = 26.5 GHz 6.0 dB (1)
power transmitter 26,56 GHz = 40 GHz 8.0dB (1
Radiated spurious 10 kHz = 26.5 GHz 6.0 dB (1)
. emissions 26.5 GHz + 40 GHz 8.0dB {1
Radiated Sensitvi
Receiver ensitivity 1 MHz = 18 GHz 6.0 dB (1)
measurement
Conducted spurious 10 kHz + 26 GHz 3.0dB (1)
Enhtucie emissions 26 GHz = 40 GHz 45d8 )
NOTES:

(1) The reported expanded uncertainty of measurement is stated as the standard uncertainty of
measurement multiplied by the coverage factor k = 2 which has been dernved from the assumed
normal probability distribution with infinite degrees of freedom and for a coverage probability of 95 %;
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Section 7. Test equipment
Test equipment list
Table o0-1: Equipment list

Equipment Manufacturer Model no. Asset no. Cal cycle Next cal.
EMI receiver 2 Hz + 44 GHz R&S ESW44 101620 2019/08 2020/08
Broadband preamplifier Schwarzbeck BBV 9718 9718-137 2019/09 2020/09
Trilog Broadband Antenna Schwarzbeck VULB 9162 9162-025 2018/07 2021/07
Semi-anechoic chamber Nemko 10m semi-anechoic chamber 530 2018/09 2021/09

Antenna mast Maturo FCU3.0 10041 NSC NSC

Controller Maturo TAMA4.0-E 10042 NSC NSC

Hydraulic revolving platform Maturo TT4.0-5T 2.527 NSC NSC
EMI receiver 20 Hz + 8 GHz R&S ESU8 100202 2019/01 2020/01
Bilog antenna 1 +18 GHz Schwarzbeck STLP 9148-123 123 2018/09 2021/09

High pass filter Wainwright Instruments WHNX6-2555-3500-26500- 01
2018/10 2020/10

60CC

NSC = Not Subject to Calibration

Report reference 1D:381209-1TRFWL
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Section 8. Testing data

8.1 FCC 15.247(a)(2) Minimum 6 dB bandwidth for DTS systems

8.1.1 Definitions and limits

FCC:
Systems using digital modulation techniques may operate in the 902-928 MHz, 2400-2483.5 MHz, and 5725-5850 MHz bands. The minimum 6 dB
bandwidth shall be at least 500 kHz.

8.1.1 Test date

Start date October 1, 2019

8.1.2 Observations, settings and special notes

Spectrum analyzer settings:

Resolution bandwidth 100 kHz

Video bandwidth >3 x RBW

Frequency span 30 MHz for 20 MHz channel; 80 MHz for 40 MHz channel
Detector mode Peak

Trace mode Max Hold

Report reference 1D:381209-1TRFWL Page 13 of 100
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8.1.3 Test data
Table 8.1-1: 6 dB bandwidth results
Modulation Frequency, MHz 6 dB bandwidth, MHz Limit, MHz Margin, MHz
2412 9.91 0.5 9.41
802.11b 2437 9.90 0.5 9.40
2462 9.52 0.5 9.02
2412 9.71 0.5 9.21
802.11g 2437 9.71 0.5 9.21
2462 9.90 0.5 9.40
2412 9.52 0.5 9.02
802.11n 2437 9.90 0.5 9.40
2462 10.00 0.5 9.50
Table 8.1-2: 99% occupied bandwidth results
Modulation Frequency, MHz 99% occupied bandwidth, MHz

2412 17.88

802.11b 2437 16.35

2462 16.15

2412 17.12

802.11g 2437 16.35

2462 16.25

2412 17.60

802.11n 2437 16.64

2462 16.15

Note: there is no 99% occupied bandwidth limit in the standard’s requirements, the measurement results provided for information purposes only.

Report reference 1D:381209-1TRFWL Page 14 of 100



@mko

®

*RBW 100 kHz
*VBW 1 MHz 6.0 1Bpv/m

Rof 106,85 dBpv/m *ALE O dB W 10 ma LA
C T |
1 1BV
4946 GH
I T
[ o] 4 ey
= L I ] =
L L“ ™S

\1
I \

Conter 2,412 GHz 6,00024 MHz/ Span 60,0024 Mz
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Figure 8.1-3: 6 dB bandwidth on CH1 802.11n, sample plot
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Figure 8.1-6: 6 dB bandwidth on CH6 802.11n, sample plot
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8.2  FCC15.247(b) Transmitter output power and e.i.r.p. requirements for DTS in 2.4 GHz

8.2.1 Definitions and limits

FCC:
(b) The maximum peak conducted output power of the intentional radiator shall not exceed the following:

(3) For systems using digital modulation in the 2400-2483.5 MHz band: 1 W (30 dBm). As an alternative to a peak power measurement,
compliance with the one Watt limit can be based on a measurement of the maximum conducted output power. Maximum Conducted Output
Power is defined as the total transmit power delivered to all antennas and antenna elements averaged across all symbols in the signaling
alphabet when the transmitter is operating at its maximum power control level. Power must be summed across all antennas and antenna
elements. The average must not include any time intervals during which the transmitter is off or is transmitting at a reduced power level. If
multiple modes of operation are possible (e.g., alternative modulation methods), the maximum conducted output power is the highest total
transmit power occurring in any mode.

(4) The conducted output power limit specified in paragraph (b) of this section is based on the use of antennas with directional gains that do
not exceed 6 dBi. Except as shown in paragraph (c) of this section, if transmitting antennas of directional gain greater than 6 dBi are used,
the conducted output power from the intentional radiator shall be reduced below the stated values in paragraphs (b)(1), (b)(2), and (b)(3)
of this section, as appropriate, by the amount in dB that the directional gain of the antenna exceeds 6 dBi.

(c) Operation with directional antenna gains greater than 6 dBi.

(1) Fixed point-to-point operation:

(i) Systems operating in the 2400-2483.5 MHz band that are used exclusively for fixed, point-to-point operations may employ transmitting antennas with
directional gain greater than 6 dBi provided the maximum conducted output power of the intentional radiator is reduced by 1 dB for every 3 dB that the
directional gain of the antenna exceeds 6 dBi.

(iii) Fixed, point-to-point operation, as used in paragraphs (c)(1)(i) and (c)(1)(ii) of this section, excludes the use of point-to-multipoint systems,
omnidirectional applications, and multiple co-located intentional radiators transmitting the same information. The operator of the spread spectrum or
digitally modulated intentional radiator or, if the equipment is professionally installed, the installer is responsible for ensuring that the system is used
exclusively for fixed, point-to-point operations. The instruction manual furnished with the intentional radiator shall contain language in the installation
instructions informing the operator and the installer of this responsibility.

(2) In addition to the provisions in paragraphs (b)(1), (b)(3), (b)(4) and (c)(1)(i) of this section, transmitters operating in the 2400-2483.5 MHz band that
emit multiple directional beams, simultaneously or sequentially, for the purpose of directing signals to individual receivers or to groups of receivers
provided the emissions comply with the following:

(i) Different information must be transmitted to each receiver.

(ii) If the transmitter employs an antenna system that emits multiple directional beams but does not do emit multiple directional beams simultaneously,
the total output power conducted to the array or arrays that comprise the device, i.e., the sum of the power supplied to all antennas, antenna elements,
staves, etc. and summed across all carriers or frequency channels, shall not exceed the limit specified in paragraph (b)(1) or (b)(3) of this section, as
applicable. However, the total conducted output power shall be reduced by 1 dB below the specified limits for each 3 dB that the directional gain of the
antenna/antenna array exceeds 6 dBi. The directional antenna gain shall be computed as follows:

(A) The directional gain shall be calculated as the sum of 10 log (number of array elements or staves) plus the directional gain of the element or stave
having the highest gain.

(B) A lower value for the directional gain than that calculated in paragraph (c)(2)(ii)(A) of this section will be accepted if sufficient evidence is presented,
e.g., due to shading of the array or coherence loss in the beamforming.

(iii) If a transmitter employs an antenna that operates simultaneously on multiple directional beams using the same or different frequency channels, the
power supplied to each emission beam is subject to the power limit specified in paragraph (c)(2)(ii) of this section. If transmitted beams overlap, the
power shall be reduced to ensure that their aggregate power does not exceed the limit specified in paragraph (c)(2)(ii) of this section. In addition, the
aggregate power transmitted simultaneously on all beams shall not exceed the limit specified in paragraph (c)(2)(ii) of this section by more than 8 dB.
(iv) Transmitters that emit a single directional beam shall operate under the provisions of paragraph (c)(1) of this section.

8.2.2 Test date

Start date October 1, 2019

Report reference 1D:381209-1TRFWL Page 18 of 100
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8.2.3 Observations, settings and special notes

The test was performed using Integrated band power method. Tests were performed with highest and lowest data rates, only the worst cases were
presented.

8.2.4 Test data

Table 8.2-1: Output power measurements results

Modulation Frequency, Conducted output power, dBm Margin, dB Antenna EIRP, EIRP limit, EIRP margin,

MHz Measured Limit ! gain, dBi dBm dBm dB

802.11b 2412 18.4 30 -11.6 3.0 21.4 36 -14.6
2442 19.7 30 -10.3 3.0 22.7 36 -13.3
2462 19.7 30 -10.3 3.0 22.7 36 -13.3

802.11g 2412 18.5 30 -11.5 3.0 21.5 36 -14.5
2442 19.7 30 -10.3 3.0 22.7 36 -13.3
2462 19.7 30 -10.3 3.0 22.7 36 -13.3

802.11n 2412 18.8 30 -11.2 3.0 21.8 36 -14.2
2442 20.1 30 -9.9 3.0 23.1 36 -12.9
2462 19.9 30 -10.1 3.0 22.9 36 -13.1
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8.3  FCC15.247(d), Spurious (out-of-band) unwanted emissions

N2

D ,

J,
S

>5§§(<<

/,/"l

'y
0N

o

4 NN
“rrfyy 1 W

ACCREDIA §

LAB N° 1244

8.3.1 Definitions and limits

FCC 15.247(d) Spurious

In any 100 kHz bandwidth outside the frequency band in which the spread spectrum or digitally modulated intentional radiator is operating, the radio
frequency power that is produced by the intentional radiator shall be at least 20 dB below that in the 100 kHz bandwidth within the band that contains the
highest level of the desired power, based on either an RF conducted or a radiated measurement, provided the transmitter demonstrates compliance with the
peak conducted power limits. If the transmitter complies with the conducted power limits based on the use of RMS averaging over a time interval, as
permitted under paragraph (b)(3) of this section, the attenuation required under this paragraph shall be 30 dB instead of 20 dB. Attenuation below the
general limits specified in §15.209(a) is not required. In addition, radiated emissions which fall in the restricted bands, as defined in §15.205(a), must also
comply with the radiated emission limits specified in §15.209(a) (see §15.205(c)).

Table 8.3-1: FCC §15.209 — Radiated emission limits

Frequency, Field strength of emissions Measurement distance, m
MHz uv/m dBpV/m

0.009-0.490 2400/F 67.6 — 20 x log1o(F) 300
0.490-1.705 24000/F 87.6 — 20 x log1o(F) 30
1.705-30.0 30 29.5 30
30-88 100 40.0 3
88-216 150 43.5 3
216-960 200 46.0 3
above 960 500 54.0 3

Notes: In the emission table above, the tighter limit applies at the band edges.
For frequencies above 1 GHz the limit on peak RF emissions is 20 dB above the maximum permitted average emission limit applicable to the

equipment under test

Table 8.3-2: FCC restricted frequency bands

MHz MHz MHz GHz
0.090-0.110 16.42-16.423 399.9-410 4.5-5.15
0.495-0.505 16.69475-16.69525 608-614 5.35-5.46

2.1735-2.1905 16.80425-16.80475 960-1240 7.25-7.75
4.125-4.128 25.5-25.67 1300-1427 8.025-8.5
4.17725-4.17775 37.5-38.25 1435-1626.5 9.0-9.2
4.20725-4.20775 73-74.6 1645.5-1646.5 9.3-9.5
6.215-6.218 74.8-75.2 1660-1710 10.6-12.7
6.26775-6.26825 108-121.94 1718.8-1722.2 13.25-13.4
6.31175-6.31225 123-138 2200-2300 14.47-14.5
8.291-8.294 149.9-150.05 2310-2390 15.35-16.2
8.362-8.366 156.52475-156.52525 2483.5-2500 17.7-21.4
8.37625-8.38675 156.7-156.9 2690-2900 22.01-23.12
8.41425-8.41475 162.0125-167.17 3260-3267 23.6-24.0
12.29-12.293 167.72-173.2 3332-3339 31.2-31.8
12.51975-12.52025 240-285 3345.8-3358 36.43-36.5
12.57675-12.57725 322-335.4 3600-4400 Above 38.6

13.36-13.41
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§15.249 Operation within the bands 902-928 MHz, 2400-2483.5 MHz, 5725-5875 MHZ, and 24.0-24.25 GHz.
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Except as provided in paragraph (b) of this section, the field strength of emissions from intentional radiators operated within

these frequency bands shall comply with the following:

'Fundamental Field strength of fundamental Field strength of harmonics
frequency (millivolts/meter) (microvolts/meter)

902-928 MHz 50 500

2400-2483.5 MHz 50 500

5725-5875 MHz 50 500

24.0-24 25 GHz 250 2500

(d) Emissions radiated outside of the specified frequency bands, except for harmonics, shall be attenuated by at least 50 dB below the level
of the fundamental or to the general radiated emission limits in §15.209, whichever is the lesser attenuation
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8.3.2 Observations, settings and special notes

The spectrum was searched from 30 MHz to the 10* harmonic.
All measurements were performed using a peak detector.
RBW within 30-1000 MHz was 100 kHz and 1 MHz above 1 GHz. VBW was wider than RBW.

Spectrum analyzer settings for radiated measurements within restricted bands below 1 GHz:

Resolution bandwidth: 100 kHz
Video bandwidth: 300 kHz
Detector mode: Peak
Trace mode: Max Hold

Spectrum analyzer settings for peak radiated measurements within restricted bands above 1 GHz:

Resolution bandwidth: 1 MHz
Video bandwidth: 3 MHz
Detector mode: Peak
Trace mode: Max Hold

Spectrum analyzer settings for average conducted measurements within restricted bands above 1 GHz:

Resolution bandwidth: 1 MHz
Video bandwidth: 3 MHz
Detector mode: power averaging (RMS)

Trace mode: averaging (RMS)

Spectrum analyzer settings for average radiated measurements within restricted bands above 1 GHz:

Resolution bandwidth: 1 MHz

Video bandwidth: 10 Hz

Detector mode: Peak

Trace mode: Max Hold
Test Modes

1. WLAN, TX 2412 MHz, 802.11b, CHO1
2. WLAN, TX 2437 MHz, 802.11b, CHO6
3. WLAN, TX 2462 MHz, 802.11b, CH11
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8.3.4 Test data

6.10.5 Restricted-band band-edge measurements (relative method)

Protocol 802.11b, CH 1 horizontal

MultiView ¢ [Rece‘iver

Meas BW (6dB) 100kHz  Meas Time 100 ms
tt 0dB  Preamp On  Step TD Scan Frequency 2.3800000 GHz
Input 1AC  PS on  Notch off

TOF Inputt "AN1767--_STLPS 148 TOF","CAVQ3M_19"
1 Bargraph
-30 -20 —10 0 20 £ C ~ ]

2 Scan ® 1Pk Max® 24y Max |
M4[2] 87.22 dBpv/m

100 dBys T 2412750000 GHz|
M1[1] 96,20 dBpY/m|

a0 dagi 2:412525000 GHz

80 dBp!

IFCC 15 209 PR
AU abp

60 dey
Fcc 15 209 av

n

50 dBpt
M
E]

4! vy )
o e e T
M3,
204 R T
Stop 2.5 GHz
wnd | Type | Ref | Tre | X-value Y-value |
Scan M1 1 2.412525 GHz 96.2 dBpV/m
Scan M2 1 2.39 GHz 42.37 dBpV/m
Scan M3 2 2.390125 GHz 29.25 dBpV/m
Scan Ma 2 2.41275 GHz 87.22 dBpV/m
H | Measuring ... AN it
10:50:34 16.10.2019
Multiview ¢ [Receiver
Meas BW (6dB) 1 MHz Meas Time 100 ms
o Att ods  Preamp On  Step TOScan Frequency 2.4610000 GHz

I PS on  Notch off
TOF Inputl "AN1767--_STLP9 148 TDF","CAVO3M_19"

1 Bargraph
30 -20 —10 0 10 20 30 40 ]

2 Scan © 1Pk Max @ 2Ay Max |
110 de M4[2] 96.01 dBpv/m)|
2,412750000 GHz

M1[1] 99.73 dBuV/m|
2.412500000 GHz

100 dey

90 dey

0 dep

FCC 15 200 PR
AU atp

By 7 -
Fcc 15 200 AV | |

50 dBy —-

[ 40 dep, = = = — e

wnd | Type | Ref | Tre | X-value Y-value I
Scan ML 1 2.4125 GHz 99.73 dBpV/m
Scan M2 o 3 z 61.87 dBpV/
Scan M3 2 2.39025 GHz 39.45 dBpV/m
Scan M4 2 2.41275 GHz 96.01 dBpV/m
=
i Treorormg o Gl [ Ry o

10:52:33 16.10.2019
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Protocol 802.11b, CH 1 Vertical

MultiView ¢ [Rece‘iver

Meas BW (6dB) 100 kHz Meas Time 100 ms
Tt o

dB  Preamp On  Step TO Scan Frequency 2.4190000 GHz
Input PS on  Notch off
TOF Inputi “AN1767--_STLP9148.TDF","CAVO3M_19"

1 Bargraph
40 -30 30 -10 o

2 Scan ® 1Pk Max® 24v Max |
M2[1] 42.86 dBpV/m)|

20 20 L i ]

A00HBL) 2.,390075000 GHz

M1[1] 96,02 dBpv/m|
o0 deys 2.413025000 GHz|
80 dBp!

IFCC 15 209 PR
AU abp

60 dey
Fcc 15 209 av

50 dey y
e
A5 Kl
'

M3

v - =

|30 depr

Stop 2.5 GHz
wnd | Type | Ref | Tre | X-value Y-value |
Scan M1 1 2.413025 GHz 96.02 dBpV/m
Scan M2 1 2.390075 GHz 42.86 dBpV/m
Scan M3 2 2.3901 GHz 28.74 dBpV/m
Scan Ma 2 2.4114 GHz 84.69 dBpV/m

il | Measuring .. WEAMRNANY W

10:46:51 16.10.2019

w 7| Receiver
Meas BW  (6dB) 1 MHz _ Meas Time 100 ms
Att 0dB  Preamp On  Step TDScan Frequency 2.3830000 GHz
1 PS On  Notch Off
9148 TOF
-30 -20 -10 10 20 30 ]
2 Scan ® 1Pk Max e 24v Max |
110 depi Ma[2]  95.41 dBuv/m)|

2.411250000 GHz|
M1[1] 98.31 dBpV/m)|

100 dBy 2.411250000 GHz|

90 dey

80 dey

IFCC 15 209 PK \
U e

v x
60 dByp! +

FCC 15 209 AV !

50 dew

40 dBpv/m— g =

wnd | Type | Ref | Trc | X-value Y-value [
Scan ML 1 2.41125 GHz 98.31 dBpV/m
Scan M2 i 2.39 GHz 60.36 dBpV/m
Scan M3 2 2.39025 GHz 38.6 dBpV/m
Scan Ma 2 2.41125 GHz 95.41 dBpV/m
= —

i | Measuring .. @ANL ) lﬁ.liﬂt_r.jijﬂ_g—]l LT

10:55:09 16.10.2019
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Protocol 802.11g, CH 1 Horizontal

MultiView ¢ [Rece‘iver

Meas BW (6dB) 100kHz  Meas Time 100 ms
te 0dB  Preamp On  Step TO Scan Frequency 2.4200500 GHz
on  Notch off

Input 1AC PS
TOF Inputt "AN1767--_STLPO148 TOF","CAVO3M_19"

1 Bargraph
40 -30 30 -10 o

2 Scan ® 1Pk Max® 24v Max |
Ma[2] 87.38 dBpV/m)|

20 20 L i ]

A00HBL) 2,412750000 GHz

M1[1] 98,28 dBpV/m|
o0 deys 2.413025000 GHz|
80 dBp!

IFCC 15 209 PR
AU abp

60 dey
Fcc 15 209 av

50 dew

Stop 2.5 GHz

wnd | Type | Ref | Tre | X-value Y-value |
Scan M1 1 2.413025 GHz 98.28 dBpV/m
Scan M2 1 2.39 GHz 41.2 dBpV/m
Scan M3 2 2.3902 GHz 30.58 dBpV/m
Scan Ma 2 2.41275 GHz 87.38 dBpV/m
il | Measuring .. WANMRNAD e

11:02:00 16.10.2019

'w | Receiver
Meas BW  (6dB) 1 MHz  Meas Time 100 ms
Att 0dB  Preamp On  Step TO Scan Frequency 2.4610000 GHz
Input 1AC  PS On  Notch off
_TDF Inputl "AN1767--_STLP9148 TDF',"CAVOSM_19"
1 Bargraph
30 20 10 [ 10 20 30 40 ]
2 Scan ® 1Pk Max® 24y Max |
110 dByy M4a[2] 97.03 dBpv/m)|
2.411250000 GHz|
M1 M1[1]  100.22 dBpv/m|
100 dBy ":‘ 2.411250000 GHz|
gl e
90 dew o -
80 dey

FCC 15 209 PK
U aep

M2

&0 dogr

Foc 15 200 Av

50 de ot
M3/ b

Lo —

Stop 2.5 GHz
wnd | Type | Ref | Trc | X-value | Y-value [
Scan ML 1 2.41125 GHz 100.22 dBpV/m
Scan M2 i 2.39 GHz 62.65 dBpV/m
Scan M3 2 2.39025 GHz 40.68 dBpV/m
Scan Ma 2 2.41125 GHz 97.02 dBpV/m

—
T s e .

10:59:17 16.10.2019
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Protocol 802.11g, CH 1 Vertical

w 7| Receiver
Meas BW (6dB) 100 kHz  Meas Time 100 ms
Att 0de  Preamp On  Step TOScan Frequency 2.3800000 GHz
1AC  PS on  Notch off

2 30 l ]

2 Scan ® 1Pk Max®e 24y Max |
Ma[2] 85.66 dBUV/m|

Ao0e 2.412750000 GHz|

MI[1]  97.01 dBpv/m
a0 dey 2.413025000 GHZ|
80 dBp

IFCC 15 200 PR
AU aep

60 dBp
FCC 15 200 AV

50 dBy

X-value
2.413025 GHz
2.39 GHz
2.3902 GHz
Scan M4 2.41275 GHz

—
T T Ry e iy T

11:04:49 16.10.2019

MultiView ¢ [Rece‘iver

Meas BW (6dB) 1 MHz Meas Time 100 ms

Att 0dB  Preamp On  Step TCScan Frequency 2.4610000 GHz
Input Al PS on  Notch off

TOF Inputt "AN1767--_STLPO148 TOF","CAVO3M_19"

1 Bargraph
-30 -20 —10 0 10 20 30 40 ]

2 Scan ® 1Pk Max® 24v Max |
110 dBy Ma[2] 95.74 dBpv/m)|
2,411250000 GHz
Mi[1]  98.48 dBuv/m)
2411250000 GHz|

100 dey

90 deu!

0 dep

IFCC 15 200 PK
AU dip

60 dBy!
IFCC 15 200 AV

Stop 2.5 GHz

wnd | Type | Ref | Tre | X-value Y-value |
Scan M1 1 2.41125 GHz 98.48 dBpV/m
Scan M2 1 2.39 GHz 60.46 dBpV/m
Scan M3 2 2.39025 GHz 38.81 dBpV/m
Scan Ma 2 2.41125 GHz 95.74 dBpV/m
—
il | Measuring ... WMNKNAAND 55

10:57:22 16.10.2019
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Protocol 802.11n, CH 1 Horizontal

w 7| Receiver
Meas BW (6dB) 100 kHz  Meas Time 100 ms
Att 0de  Preamp On  Step TOScan Frequency 2.3800000 GHz
1AC  PS on  Notch off

—10 0 2 30 i ]
2 Scan ® 1Pk Max®e 24y Max |
MI[1] 95.79 dBpV/m|
10088 2.411025000 GHz|
M2[1] 43.54 dBpv/m|
R 2390000000 GHz
80 dBp
IFCC 15 209 PK.
/U dis
60 dBp!
IFCC 15 209 AV \
< | Yo
M2
| t“ BT o)
F, \ \ s
e N A
20 depiy A — - e

X-value
2.411025 GHz
2.39 GHz

oo e 3

Scan Mz 43.5
Scan M3 2.3903 GHz 29.8
Scan M4 2.412775 GHz 85.9.

=
i . L gy T iy T

11:08:54 16.10.2019

MultiView ¢ [Rece‘iver
Meas BW  (6dB) 1 MHz  Meas Time 100 ms
At 0de  Preamp On  Step TOScan Frequency 2.3800000 GHz

Input 1AC PS on  Notch off
TOF Inputt "AN1767--_STLPO148 TOF","CAVO3M_19"

1 Bargraph
-30 -20 —10 0 10 20 30 40 ]

2 Scan ® 1Pk Max e 24v Max |
Ma[2] 95.35 dBpv/m)|
2,412750000 GHz

100 dBy M1[1] 99.24 dBpv/m|
2411250000 GHz|

90 dep!

80 dep!

IFCC 15 200 PK
AU dp

f \
M2 { |

Stop 2.5 GHz
wnd | Type | Ref | Tre | X-value Y-value |
Scan M1 1 2.41125 GHz 99.24 dBpV/m
Scan M2 1 2.39 GHz 60.93 dBpV/m
Scan M3 2 2.39025 GHz 39.65 dBpV/m
Scan Ma 2 2.41275 GHz 95.35 dBpV/m

il | Measuring .. WAL s

11:11:06 16.10.2019
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Protocol 802.11n, CH 1 Vertical

w 7| Receiver
Meas BW (6dB) 100 kHz  Meas Time 100 ms
Att 0de  Preamp On  Step TOScan Frequency 2.4601000 GHz

1

C PSS On  Notch Off

-10 0 2 30 i ]

2 Scan ® 1Pk Max e 24y Max |
MA[2]  86.72 dBuv/m

Loopd L 2.411350000 GHz|

M1[1] 95.36 dBpY/m)|
. ] e,

2.411525000 GHz|

0 dep

IFCC 15 200 PR
AU aep

60 dBp
FCC 15 200 AV

40 7~

wnd | Type | Ref |

Tr X-value Y-value [
Scan ML 1 2.411525 GHz 95.36 dBpV/m
Scan M2 i 2.39 GHz 40.66 dBpV/m
Scan M3 2 2.3902 GHz 29.44 dBpV/m
Scan Ma 2 2.41135 GHz 86.72 dBpV/m
— ——

11:06:21 16.10.2019

MultiView ¢ [Rece‘iver

Meas BW (6dB) 1 MHz Meas Time 100 ms

ALt 0dB  Preamp On  Step T Scan Frequency 2.4205000 GHz
Input 1AC  PS on  Notch off
TOF Inputi “AN1767--_STLP9148.TDF","CAVO3M_19"

1 Bargraph
-30 -20 —10 0 10 20 30 40 50 &0 i)

2 Scan ® 1Pk Max® 24v Max |
M4[2]  93.13 dBpv/m)|
2412750000 GHz
100 dBys M1[1]  95.64 dBuvV/m|
2,413000000 GHz
o0 dep
W
LA
80 deu -

IFCC 15 200 PK
AU dp

60 dey .
FCC 15 200 AV

50 dey

40 dBp —

Stop 2.5 GHz
wnd | Type | Ref | Tre | X-value Y-value |
Scan M1 1 2.413 GHz 95.64 dBpV/m
Scan M2 1 2.39 GHz 57.46 dBpV/m
Scan M3 2 2.39025 GHz 37.52 dBpV/m
Scan Ma 2 2.41275 GHz 93.13 dBpV/m

—
il | Measuring .. WHNARNAND i

11:14:20 16.10.2019
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Protocol 802.11b, CH 1

Multiview | Receiver [Spectrum

Meas BW  (6dB) 1 MHz

& Att 0dB on
Input 1AC PS on

TOF Inputi "AN1767--_STLP9148.TDF","CAVO3M_19"

Meas Time 100 ms
Step TD Scan
Notch off

Frequency 2.3800000 GHz

1 Bargraph

]

2 Scan

® 1Pk Max® 24y Max |

100 dey

D3[2] -48.04 dB|
-11.000000 MHz|

M1[1] 9524 dBpV/m|

90 dey

2411250000 GHz|

80 dey

IFCC 15 200 PR 7
AU aup

[ f

60 dBy

Fcc 15 200 AV /

dBy i

12:03:01 16.10.2019

HORIZONTAL

Type | Tre | X-value Y-value [
Scan ML 1 2.41125 GHz 95.24 dBpyV/m
Scan D2 M1 o -10.75 MHz -29.53 dB
Scan D3 M4 2 -11.0 MHz -48.04 dB
Scan M4 2 2.41125 GHz 92.33 dBpV/ m

— — —

T T TRy T

11:56:02 16.10.2019

VERTICAL

MultiView --| Receiver Spectrum
Meas BW  (6dB) 1 MHz  Meas Time 100 ms
= Att 0dB  Preamp Step TD Scan Frequency 2.3800000 GHz
Tnput 1AC Notch off
_TDF Inputl "AN1767--_STLPO148 TOF,"
1 Bargraph
30 20 10 [ 10 20 30 40 ]
2 Scan ® 1Pk Max® 24y Max |
Ma[2] 94,38 dBpv/m)|
2.411250000 GHz{
e M1[1] 98.00 dBpV/m|
2.411250000 GHz|
90 dey! —
il
80 dep - -
/ N
/ \
IFCC 15 209 PK o 7
/U aBp 7
A A
/ A
60 dey ra :
FCC 15 209 A [ Y
50 dep! = [ L -
o ! Lo o -~
— v s g ]
N
AR —
X-value
Scan M1 1 2.41125 GHz
Scan 02 M1 i -10.75 MHz
Scan 03 M1 2 -11.0 MHz
Scan M4 2 2.41125 GHZ
il | measuring .. WHAK:
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Protocol 802.11g,CH 1

Meas BW (6dB) 1 MHz Meas Time 100 ms
- 0dB  Preamp On  Step TD Scan Frequency 2.3800000 GHz
1AC Ps On  Notch Off
FhTss & A

30 10 10 20 30 40 l
2 Scan © 1Pk Max© 2Av Max |
D3[2] ~46.95 dB|
-11.000000 MHz|
100 dBy M1[1] 99.44 dBuV/m|
2.411250000 GHz|
90 dew
e A
80 dBp! L -
7
FCC 15 200 PR / N
U e D2 /« .
[ A
60 dBy \‘
FoC 15 208 AV 4 &
—=bs | \
50 dew e ; g
| an da —

=
T6.10.201:
e oo e WESE

H | Measuring ... WANN

12:00:00 16.10.2019

HORIZONTAL

MultiView | Receiver [Spectrum »}@l
MeasBW  (6dB) 1 MHz  Meas Time 100 ms

® Att 0dB  Preamp On  Step TD Scan Frequency 2.3800000 GHz
Notch off

Input 1AC PS on
TOF Inputt "AN1767--_STLPO148 TOF","CAVO3M_19"

1 Bargraph
-30 -20 —10 0 10 20 30 40 ]

2 Scan ® 1Pk Max e 24v Max |
Ma[2] 94.38 dBpV/m)|
2,411250000 GHz
Mi[1]  98.00 dBuv/m|
2411250000 GHz|

100 dey

90 dey

80 day =

IFCC 15 200 PK
AU aep

60 deu :
IFCC 15 200 AV [ \

S0 dep

40 dey — ~

wnd | Type | Ref | Tre | X-value | Y-value [
Scan M1 1 2.41125 GHz 98.0 ngV/I‘l‘I
Scan D2 M1 1 =10.75 MHz -29.16 dB
Scan D3 M1 2 =11.0 MHz -50.69 dB
Scan Ma 2 Z2.41125 GHz 94.38 dBpV/ m
—

H | Measuring .. WAMMMNRAD -1ﬁi11q.5§‘[1;2§—] o ) m

11:56:02 16.10.2019

VERTICAL
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Protocol 802.11n,CH 1

12:01:30 16.10.2019

HORIZONTAL

Spectrum

Spectrum
Meas BW  (6dB) 1 MHz  Meas Time 100 ms
= Att 0dB  Preamp On  Step TDScan Frequency 2.3800000 GHz
Input 1AC Ps On  Notch Off
_TDF Inputt "AN1767--_STLP9148.TDF","CAVO3M_19"
1 Bargraph
-0 ~20 -10 o 10 20 30 40 l
2 Scan ® 1Pk Max e 2Av Max |
D3[2] -47.21 dg|
W -11.000000 MHz|
100 dBys % M1[1]  100.09 dBpv/m|
% 2.411250000 GHz|
o0 dBp! e, -
80 dey! 2
FCC 15 209 PK D2, /
7 dbis /
/ b
60,48, ” L
IFCC 15 209 AV "
—bs | =,
50 dew —~—lat LA ;
4 de —
1
1
Scan D3 M4 2 -11.0 MHz -47.21 dB
Scan M4 2 2.41125 GHz 97.07 dBEV/ m
p— me——
| I L iy e T

Meas Time 100 ms

Meas BW  (6d8) 1 MHz
- Att o

dB  Preamp On  Step TD Scan Frequency 2.4300000 GHz
Input 1AC  PS On  Notch off
_TDF Inputl "AN1767--_STLP9148 TDF',"CAVOSM_19"
1 Bargraph
30 ) 10 10 20 30 40 l
2 Scan © 1Pk Max© 2Av Max |
D3[2] -47.43 dB|
-11.000000 MHz|
100 dep M1[1] 98.03 dBpv/m)|
2.411250000 GHz|
90 deyi —
78 T
80 dey! 5 = -
|
[FCC 15 208 PK D 7 kol
U e 4 3

60 dBy

FcC 15 209 AV

50 dew

—
| Measuring ... WNMMRNAA

12:05:14 16.10.2019

VERTICAL
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LAB N° 1244

Protocol 802.11b, CH 11 Horizontal

Multiview [ Receiver | E]

Meas BW (6dB) 100 kHz Meas Time 100 ms
Tt 5

dB  Preamp On  Step TO Scan Frequency 2.4601000 GHz
Input PS on  Notch off
TOF Inputi “AN1767--_STLP9148.TDF","CAVO3M_19"

1 Bargraph
-as

2 Scan ® 1Pk Max e 24v Max |
. Ma[2] 89.49 dBpV/m)|

—ig 0 10 20 30 40| 1 50 l

100 ey 2,461150000 GHz
M1[1]  100.24 dBuY/m|
2461000000 GHz|
90 dBp!
80 dBp!

IFCC 15 200 PK
U ey

60 dew!
FCC 15 209 Av

50 dew

e sttt b, W%NN/WWMM

s ests e ety o

|Start 2.38 GHz Stop 2.5 GHz
wnd | Type | Ref | Tre | X-value Y-value |
Scan M1 1 2.461 GHz 100.24 dBpV/m
Scan M2 1 2.483575 GHz 48.5 dBpV/m
Scan M3 2 2.4835 GHz 36.12 dBpV,/m
Scan Ma 2 2.46115 GHz 89.49 dBpV/m
—
il | Measuring ... @EANMRANN ] i

10:40:16 16.10.2019

Multiview [ Receiver | E]

Meas BW (6dB) 1 MHz Meas Time 100 ms

= At 5dB  Preamp On  Step T Scan Frequency 2.4610000 GHz
Input 1AC  PS on  Notch off

Inp

TOF Inputd
1 Bargraph

2 Scan ® 1Pk Max e 24v Max |
Ma[2] 99.88 dBpV/m)|
2,461250000 GHz
M1[1]  103.71 dBuv/m|
2461250000 GHz|

-10 10 20 30 40 50 I l

110 dey

100 dey

90 dey!

80 dey
Fcc 15 200 PR

70 deyi
WWM
60 dByi
FcC 15 200 AV

50 dey

40 dey

Stop 2.5 GHz
wnd | Type | Ref | Tre | X-value Y-value |
Scan M1 1 2.46125 GHz 103.71 dBpV/m
Scan M2 1 2.4835 GHz 68.01 dBpV,/m
Scan M3 2 2.4835 GHz 48.19 dBpV,/m
Scan Ma 2 2.46125 GHz 99.88 dBpV/m

—
il | Measuring ... @EANMRANN ] 51

10:35:22 16.10.2019
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Protocol 802.11b, CH 11 Vertical

LAB N° 1244

Multiview © [Rece‘iver
Meas BW (6dB) 100 kHz
tt 0

Meas Time 100 ms
on
on

Step TO Scan

Frequency 2.4200500 GHz
Notch off

Input
TOF Inputt "AN1767--_STLPO148 TOF","CAVO3M_19"

1 Bargraph

40

—10 0

20

B —]

2 Scan ® 1Pk Max® 24v Max |
M3[2] 30.20 dBpv/m)|
100 ey 2.483575000 GHz
Mi[1]  98.12 dBuv/m)
2461000000 GHz|
20 deyp
80 dBp!

IFCC 15 200 PK
U ey

60 dew!

FCC 15 209 Av

50 dew

-ttt 1 b

Type | Ref | Tre | X-value Y-value |
Scan M1 1 2.461 GHz 98.12 dBpV/m
Scan M2 1 2.483575 GHz 44.02 dBpV/m
Scan M3 2 2.483575 GHz 30.2 dBpV/m
Scan Ma 2 2.461175 GHz 83.86 dBpV/m

Stop 2.5 GHz

—
| Measuring ... @EANMRANN

10:42:05 16.10.2019

w 7| Receiver

04

(-]

Meas BW  (6dB) 1 MHz
Att 0

Meas Time 100 ms

dB  Preamp On  Step TD Scan Frequency 2.4210000 GHz
1AC PSS On  Notch Off
Q!

30

-29 —10 10 20 30

|

2 Scan ® 1Pk Max®e 24v Max |
M4[2] 98.14 dBpV/m
L0 2.461250000 GHz|
M1[1]  102.15 dBpv/m|
. 2.461250000 GH2
90 dep!
80 dep!
FCC 15 208 PK
70 deu =
\/_\/_/\/\/\F [ \
| |
0 deu s | “ 1
FCC 15 209 AV -~ !
N 7 NI
50 dep - e \f
P e // A
s msmrsanld T Ry -
. = - '
40 dep

wnd | Type | Ref | Trc | X-value Y-value [
Scan ML 1 2.46125 GHz 102.15 dBpV/m
Scan M2 i 2.4835 GHz 62.09 dBpV/m
Scan M3 2 2.4835 GHz 42.92 dBpV/m
Scan Ma 2 2.46125 GHz 98.14 dBpV/m

Stop 2.5 GHz

—
[ measuring ... @l

10:33:21 16.10.2019

T | S
10:33:21
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LAB N° 1244

Protocol 802.11g, CH 11 Horizontal

MultiView /| Receiver l E]

Meas BW (6dB) 100 kHz Meas Time 100 ms
= Att 0dB  Preamp On  Step TOScan Frequency 2.3800000 GHz
Input 1AC PS on  Notch off
TOF Inputt "AN1767--_STLPO148 TOF","CAVO3M_19"

1 Bargraph

M2[1] 50.06 dBpv/m|
2.483575000 GHz

100 dey M1[1]  102.08 dBpV/m|
2.461000000 GHz

90 dBp!

80 dep

Fcc 15 209 P
T ey

60 dew
Fcc 15 200 av

50 dey

b SNt gt

40 deu

RN N

W St

|3 Marker Table

wnd | Type Ref Trc X-value Y-value
Scan M1 1 2.461 GHz 102.08 dBpV/m
Scan M2 1 2.483575 GHz 50.06 dBpV/m =
Scan M3 2 . 2.4835 GHE 37 SE dBpv/m =
— =
il | Measuring ... @EANMRANN L

10:22:51 16.10.2019

MultivView | Receiver E]

Meas BW (6dB) 1 MHz Meas Time 100 ms

® ALt 0dB  Preamp On  Step TO Scan Frequency 2.4205000 GHz
Input 1AC PS On  Notch Off
JDE Inputl AN 1767 STIRSTAS TDR CAVOTH, 107
1 Bargraph
30 20 10 20 30 40 ]
TPk Max » v
110 dBys M4[2]  100.77 dBp¥/m|
2462750000 GHz|
M1[1]  103.78 dBpv/m|
100 de 2.463000000 GHz|
90 dep
80 deu

JFec 15 209 PR I
70 deyi

60 deu =
fFc 15 000 A0 p —

50 dey

40 dep

Start 2.38 GHz Stop 2.5 GHz
3 Marker Table ]
wnd | Type | Ref | Trc | X-value | Y-value |
Scan M1 1 2.4 GHz 103.78 dBpV/m
Scan M2 1 2.48 GHz 67.59 dBpV/m
Scan M3 2 2.48 GHz 4 2 dBpV/m
= ¥P) 5 > ac ~uy
Les —
il | Measuring ... WNMMANAND

10:20:52 16.10.2019
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LAB N° 1244

Protocol 802.11g, CH 11 Vertical

MultiView /| Receiver l E]

Meas BW (6dB) 100kHz ~ Meas Time 100 ms
® Att 5dB  Preamp On  Step TD Scan Frequency 2.4601000 GHz
Input 1AC PS on  Notch off

TOF Inputt "AN1767--_STLPO148 TOF","CAVO3M_19"

1 Bargraph

100 dey

M4[2] 90.08 dBpv/m|
2.461150000 GHz
M1[1]  100.70 dBpv/m|
2.461000000 GHz

90 dey

80 dey

Fcc 15 209 P
T ey

60 dew
Fcc 15 200 av

P

|3 Marker Table

wnd | Type Ref Trc X-value Y-value
Scan M1 1 2.461 GHz 100.7 dBpV/m
Scan M2 1 2.483575 GHz 47.31 dBpV/m
Scan M3 2 2.4835 GHz 34.44 dBpV/m
== XE} 5 Y ARTIE 0> -

il | Measuring .. WHNARNAND o

10:24:51 16.10.2019

Receiver [z]

MultiView
Meas BW  (6d8) 1 MHz  Meas Time 100 ms
® Att 0de  Preamp on  Step TDScan Frequency 2.3800000 GHz
1AC  PS on  Notch off

25 30 40 4 5 ]

V008 M1[1]  103.70 dBpv/m|
2,461250000 GHz
M2[1] 65.63 dBpV/m|
100 By 2.483500000 GHz
90 de ‘/\\
h\
80 deus B

JFec 15 209 PR
70 deyi

60 dByi ;
JFcc 15 200 AV e

50 dey

40 dey

Start 2.38 GHz Stop 2.5 GHz

3 Marker Table
I

wnd | Type | Ref | Trc | X-value Y-value
Scan M1 1 2.46125 GHz 103.7 dBpV/m
Scan M2 1 2.4835 GHz 65.62 dBpV/m
Scan M3 2 2.4835 GHz 47.9 dBpV/m
=S ¥} 5 Y ACTHE u st oe ARy
M
H [ measuring ... @l Soipey

10:07:26 16.10.2019
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LAB N° 1244

Protocol 802.11n, CH 11 Horizontal

'w | Receiver

Meas BW (6dB) 100 kHz Meas Time 100 ms

Att 0dB  Preamp On  Step TO Scan Frequency 2.4230000 GHz
Input 1AC PS On  Notch Off

_TOF Inputl "AN1767--_STLP9148.TOF','CAVO3M_19"

1 Bargraph

40 -30 -20 —10 0 i0 20 30 l ]

TPK Max » =
MI[1]  102.11 dBpv/m|
2.461000000 GHz

100 dBy M2[1] 49.13 dBpv/m|
2.483575000 GH2

50 deys

80 dBp!

FCC 15 200 Pk
AU b

60 dew
Fcc 15 208 v

50 dep

[

b

EEE i

Start 2.38 GHz Stop 2.5 GHz

|3 Marker Table

wnd Type | Ref Trc X-value | Y-value

Scan ML 1 2.461 GHz 102.11 dBpV/m |
Scan M2 i 2.483575 GHz 49.132 dBpV/m

Scan M3 2 483 Hz 35.69 dBpV/m

Scan Ma 2 2.461325 GHz 91.51 dBpV/m

_ —
T | Measuring ... WAMMAAARD [ lﬁfn[-"ziaﬂ-g_“ W

10:28:28 16.10.2019

Multiview 7 Receiver

Meas BW (6dB) 1 MHz Meas Time 100 ms

Att 0dB  Preamp On  Step TD Scan Frequency 2.3800000 GHz
Input 1AC  PS On  Notch oft
TOF Inputi "AN1767--_STLP9148.TDF","CAVO3M_19"
1 Bargraph
-30 -20 -10 0 10 20 30 40 ]
TPk Max ® a5
M4[2]  100.84 dBpv/m|
damdp 2.461250000 GHz|
M1[1]  103.61 dBpv/m|
i 2.461250000 GHz
90 dBp!
80 dep!
[FCC 15 200 Pk
70 dep! |
\/\/M |
60 deu i

JFcc 15 209 av:

50 dby T A a v

BN

40 dey

|Start 2.38 GHz Stop 2.5 GHz

3 Marker Table

wnd | Tvpe | Ref | Trc | X-value | Y-value |
Scan M1 1 2.46125 GHz 103.61 dBpV/m |
Scan M2 1 2.4835 GHz 63.42 dBpV/m
Scan M3 2 2.4835 GHz 46.85 dBpV/m
Scan [ 2. 2.46125 GHz 100.84 dBpV/m

T R L P T

10:30:01 16.10.2019
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Protocol 802.11g, CH 11 Vertical
MultiView ©| Receiver l E]

Meas BW (6dB) 100kHz ~ Meas Time 100 ms
® Att 0dB  Preamp On  Step TD Scan Frequency 2.3800000 GHz
ff

Input 1AC PS on  Notch O
TOF Inputt "AN1767--_STLPO148 TOF","CAVO3M_19"

1 Bargraph

100 dey

M4[2] 91.09 dBpv/m|
2.461250000 GHz
M1[1]  101.58 dBpv/m|
2.461000000 GHz

90 dey

80 dey

Fcc 15 209 P
T ey

|3 Marker Table

wnd | Type | Ref | Trc | X-value

Scan M1 1 2.461 GHz

Scan M2 1 2. 433575 GHz

Scan M3 2 835 GHz

== X = > 24035012 _
il | Measuring .. WMNARNAND

10:26:26 16.10.2019

Receiver E]

Meas BW (6dB) 1 MHz Meas Time 100 ms
Att 0dB  Preamp On  Step TOScan Frequency 2.4205000 GHz
C PSS On  Notch Off

5 i

Input 1
P

M4[2] 98.97 dBV/m]
110 dep 2.460750000 GHz
M1[1]  101.49 dBpv/m|

2.460500000 GHz

100 dep

90 dep

80 dew
Fcc 15 209 P

70 dep

60 dey
ec 15 200 ay N
50 dey 5 ,
il

40 dey e _— =
Start 2.38 GHz Stop 2.5 GHz
|3 Marker Table

wnd | Type | Ref Tre X-value | Y-value

Scan ML 1 2.4605 GHz 101.49 dBHV/ m |

Scan M2 i 2. 4835 GHZ 59.89 dBpV/m

Scan M3 2 2.483 41.67 dBHV/I‘I‘I

Scan Ma 2 2. 46075 GHZ 98.97 dBpV/m

T T T s e

10:31:43 16.10.2019
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LAB N° 1244

Section 8 Radiated measurement

ew Receiver

CH 1 protocol 802.11b HORIZONTAL

Meas BW (6d5) 120 kHz
o At 0de

60 dBy

Input 1AC P
“"VULB9162.TDF","CAV O 10M.TDF"

Meas Time 100 ms
Preamp on  Step TD Scan

Frequency 765.1000000 MHz
s On  Notch Off

100 pHz

50 dey

[FCCPART 15 E FIELD 3M QP+AV CLASS

30 dey

20 dey

10 dey

J Measuring ...

wa 07.10.2019

90 CB VT

09:47:22

MI[1] 81.09d8pv/m

BO BT

C 1S 209 P

70 dBuv/

&0 dB L/

roc 1S 209 A

S0 dB /M

) dm.::‘LVM
‘?ﬁtwfwl |
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80 dBLjm

70 b
60 B/ - .\‘({\"‘L
4 b
E Sl
50 db. MU \J}‘
p

i ik . 1/ ‘rwhdfmﬂ\f

»"‘mwmff .

30 dBLim

nccil ——

Mﬂmﬂ“wwmn <

10 it

Start 3.0 GHz Sto! 12.0 GHz

80 dBLiv/m

700 by

60 B/

M

T 15 208 AV y i
50 b ey WLl )/W e
i, f” e e =
fiitn,, ,'I'AM H“’\W Tl ™, W
40 dB/1 N i, o F =

30 dBLim

20 dBLV/m

10 it

Start 12.0 GHz Slo! 18.0 GHz
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Q

65 dBL/me

T e s e L e
” :

40 dBLiv/r

Start 18.0 GHz Stop 25.0 GHz
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CH 1 protocol 802.11b VERTICAL
Meas BW (6dB) 120 kHz Meas Time 100 ms
® Att od Preamp On  Step TD Scan Frequency 365.0100000 MHz

Input 1AC PSs On  Notch Off

TOF Input: ULB9162.TD)I AV O10M TDF"
100 MHz

60 dBy)
50 dBy ‘F
FCCAPART 15 EFIELD 3M QP+AV CLASS
30 dey WW
20 dou T N e
10 dey

Measuring

ZFE5can

Mip1] B0 dB VM
11161900¢ SH 2

20 dBuv/m

20 dB LV

Fec 15 209 Pr

70 dB LV

B0 dB L m

Foc 15 209 Aav

50 dBL/m - -

T Ly
IR
R et NN
L1, '

s

Report reference 1D:381209-1TRFWL Page 43 of 100



Nemko

o
e,

'Y,
1R

kK

AN
oyl

SN

ACCREDIA §
L'ENTE ITALUANO DI ACCREDITAMENTO -
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TEean

80 dBLiv/m

700 by

60 dbe v/

50 db,

15 20047 ! M _l’rth ‘\ M.J'W“ -
Yy

40 dBLV]1

T
‘ | [

e M

30 B

e

i e

10 db —

Start 3.0 GHz S(o! 12.0 GHz

80 dBLiv/m

60 B/

AL sk Y
L b

S h\.fmw"“wm g WAL "
W gy y
ey, M »

40 BV = o

50 db.

30 dBLim

20 dBLV/m

10 it

Start 12.0 GHz Slo! 18.0 GHz
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0 db,
75 B
C 15 208 e
70 dBe
65 dby

60 dBLV/m

50 dBuv

st it

Ll wwwm}wwmﬂﬁwwimﬂwﬁ I T

40 B

35 dBuv) i i

30 dy

Start 18.0 GHz Stop 25.0 GHz
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